A\

f; ?h ®
Wi RLDLAWN
'!l,!‘.'e’

=3

POWER EQUIPMENT

PARTS MANUAL

WYS48FX730VX WYS52FX730VX WYS60FX730VX
WYS48FX730VXCA WYS52FX730VXCA WYS60FX730VXCA



&

W RLDLAWN'

POWER EQUIPMENT




¥/,
&
WERLDLAWN

/7,

A\ ¢
W RLDLAWN"

POWER EQUIPMENT

WORLDLAWN POWER EQUIPMENT, INC.

WORLDLAWNPOWEREQUIPMENT.COM

401 COMMERCE STREET
BEATRICE, NE 68310
800-267-4255
FAX —402-223-4103



Z
&
W& RLDLAWN®

POWER EQUIPMENT




&

WERLDLAWN

Contents
48”7 CASTER ASSEMBLY ........ouitiiiiiiiiiiiiiiiiiiiiiiititerrrereear e —aaaraaaarerarararararrre, 7
52”7 —60” CASTER ASSEMBLY ..........ooooiiiiiiiiiii 8
CONTROL ASSEMBLY LH. ..ot 9
CONTROL ASSEMBLY RH ...t e 11
UPPER HANDLE ASSEMBLY ..ottt 13
MAIN FRAME ... e e et et e e e e e e e eans 15
PUMP IDLER ASM ...t e e a e r e e e e e e enns 18
UPPER FRAME ASSEMBLY ..ttt e e e 19
LIFT LEVER ASSEMBLY ettt et n e e e e eans 22
FLOATING IDLER BAR ...t et a e e e eans 23
FLOATING IDLER ASSEMBLY ..o 24
LEG PAD ASSEMBLY .oiiiiiii et 25
FUEL TANK ASSEMBLY ..oiiiii et a e r e e eans 26
48”7 DECK ASSEMBLY .........ouiiiiiiiiiiiiiiiiiiiiiiiiieeueereerearerraarrrrarre e saeasaessrereerrrnnnees 27
52” DECK ASSEMBLY .......ooooiiiiiiiiii 30
60”7 DECK ASSEMBLY ..........oooiiiiiiiiiiiiiiiiiiiiiiiiieeeseaeeeeeseeeesseeseeeesseseseesaesssessrssessennnnees 33
DRIVE IDLER ASSEMBLY .ot a e e eans 36
BLADE SPINDLE ASSEMBLY ..ot 37
IDLER PULLEY ARM ASSEMBLY ..o 38
DECK PULLEY ASSEMBLY .eeiiiiiiiii et n e a e e e e 40
PARK BRAKE ASSEMBLY .ot eaas 41
ENGINE GROUP ... et e et e e e e eneennes 43
DRIVE ASSEMBLY .ot e et e e eneennes 45
WIRE HARNES S ... e e et e e e e eaeennen 47
DECAL GROUNP ..t e e e e e et e e e eneennen 48



&

W RLDLAWN'

POWER EQUIPMENT




&

W RLDLAWN'

POWER EQUIPMENT

48” CASTER ASSEMBLY

ITEM PART NO. DESCRIPTION
1 632068 ASM, BLK WHEEL COMPLETE 13 X 5.0-6 PNEUMATIC
2 453389 DECAL, FRONT TIRE PRESSURE
3 5202039 TIRE, 13 X 5.0-6 PNEUMATIC
4 B1153-8 GREASE FITTING M8X1X45
5 5202038 BUSHING
6 5202037 BEARING, TAPERED ROLLER
7 5202036 SEAL, LIP
8 5202035 BUSHING
9 5202026 CAP, DUST
10 B6183-12 NUT, NYLOC FLANGE M12
11 5202150 CASTER WHEEL YOKE
12 5202029 SCREW, HH CAP M12 X 185




&

W RLDLAWN'

POWER EQUIPMENT

52” — 60” CASTER ASSEMBLY

ITEM PART NO. DESCRIPTION
1 632041 ASM, BLK WHEEL COMPLETE W/BEARINGS
2 453389 DECAL, FRONT TIRE PRESSURE
3 542007 TIRE, 13 X 6.5-6 PNEUMATIC
4 111009 ZERK, 45° 1/4-28
5 543230 TUBE, AXLE
6 5202037 BEARING, TAPERED ROLLER
7 5202036 SEAL, LIP
8 5202035 BUSHING
9 5202026 CAP, DUST
10 B6182-12 NUT, NYLOC M12
11 542011-2 WLD, CASTER FORK 6.5, RED
12 543189 BOLT, M12 X 225 MM




&

W RLDLAWN'

EEEEEEEEEEEEEE

CONTROL ASSEMBLY LH

. 7
1




CONTROL ASSEMBLY LH

&

W RLDLAWN'

POWER EQUIPMENT

ITEM PART NO. DESCRIPTION
1 363155 OPC SPRING
2 452081 HANDLE W/GRIP
3 462219 WLD, 52 LH HANDLE PIVOT
4 523034 PARK SWITCH
5 2806010 NYLON BUSHING
6 B1152-6 GREASE FITTING M6
7 B2685-121618 OILITE BRONZE BEARING 12X16X18
8 B5281-840 SHOULDER BOLT
9 B6172-5 NUT, JAM M5
10 B6182-5 NUT, NYLOC M5
11 B6183-8 NUT, FLANGED NYLOC M8
12 B70-540 SCREW M5X40
13 B823-516 SCREW M5X16
14 B861.1-6 INT TOOTH LOCKWASHER 6
15 463805 HANDLE GRIP 215MM

10




&

W RLDLAWN

POWER EQUIPMEN

CONTROL ASSEMBLY RH

11



CONTROL ASSEMBLY - RH

&

W RLDLAWN'

POWER EQUIPMENT

ITEM PART NO. DESCRIPTION
1 363155 OPC SPRING
2 452081 HANDLE W/GRIP
3 462220 WLD, 52 RH HANDLE PIVOT
4 523034 PARK SWITCH
5 2806010 NYLON BUSHING
6 B1152-6 GREASE FITTING M6
7 B2685-121618 OILITE BRONZE BEARING 12X16X18
8 B5281-840 SHOULDER BOLT
9 B6172-5 NUT, JAM M5
10 B6182-5 NUT, NYLOC M5
11 B6183.1-6 FLANGED LOCKNUT M6
12 B70-540 SCREW M5X40
13 B823-516 SCREW M5X16
14 B861.1-6 INT TOOTH LOCKWASHER 6
15 463805 HANDLE GRIP 215MM

12




&

WRLDLAWN

UPPER HANDLE ASSEMBLY

13



W RLDLAWN'

UPPER HANDLE ASSEMBLY

&

POWER EQUIPMENT

ITEM PART NO. DESCRIPTION
1 423027 IGNITION SWITCH
2 523031 PTO SWITCH
3 463766 GAUGE, HOUR/FUEL
4 464137 ASM, 52 RH DRIVE HANDLE DETAIL PG 7
5 464136 ASM, 52 LH DRIVE HANDLE DETAIL PG 9
6 463805 HANDLE GRIP 215MM
7 462253-2 WLD, REFERENCE BAR
8 462278 WLD, 52 CONTROL PANEL W/DECALS
9 463555 THROTTLE CONTROL - CONSOLE
10 463554 CABLE, CHOKE
11 453237 PIN, CONTROL PIVOT
12 463539 TRAY, UTILITY
13 464138 ASM, 52 SO PUMP ROD
14 B5787-830 SCREW, HH FLANGE M8X30
15 B97.1-8 WASHER 8
16 5205016 ROD END, SPHERICAL M8 RH SIBJK8S
17 5205017 ROD END, SPHERICAL M8 LH SILBJKS8S
18 5205003 SPRING, COMPRESSION
19 463673 ROD, 52 SO PUMP CONTROL
20 B6171-8 NUT M8
21 B6171-8L NUT M8X1 (LH)
22 B6183-8 NUT, FLANGED NYLOC M8
23 B7274.4-16063 KNOB, 16 X 63
24 B882-4035B PIN, 4 X 35 CLEVIS
25 463675 SPACE, FLEXIBLE SHAFT
26 463674 MOUNT, FLEXIBLE SHAFT
27 2756-049001 HAIR PIN COTTER
28 462221 FLEXIBLE DRIVE SHAFT
29 B882-4024B PIN, 4 X 24 CLEVIS
30 103003 #10-14 X 1/2 PP PLASTITE
31 109008 3/8-24 WHIZLOCK NUT
32 B5787-816 SCREW, HH FLANGE M8X16
33 B5783-845 BOLT M8X45
34 B6182-5 NUT, NYLOC M5
35 B823-516 SCREW M5X16

14




&

WERLDLAWN

MAIN FRAME

15



&

WERLDLAWN
MAIN FRAME
ITEM PART NO. DESCRIPTION
1 106763 1/8 X 1-1/4 COTTER PIN
2 453288 BUSHING
3 462123 WLD, LIFT STOP CAM
4 462144 ASM, PUMP CNTL CRANK
5 462202 WLD, BRAKE SHAFT
6 462203 WLD, CLUTCH STOP
7 463188 SPACER, CAM HUB
8 463538 SPRING, TORSION
9 463320 CHAIN, DECK
10 462179 ASM, SHORT PUMP LINK
11 464104 ASM, CAM SLIDE
12 REFERENCE ONLY ASM, 52 SO PUMP IDLER DETAIL ON PG 16
13 463629 LINK, 52 SO BRAKE RH
14 B2685-162025 OILITE BRONZE BEARING 16X20X25
15 462273 PAN, FRONT COVER W/DECALS
16 463631 PIN, REAR TENSION ARM
17 2804038 DETENT SPRING
18 543520 EXTENSION SPRING
19 463811 WASHER, 9 X 32 X 4
20 5202020 WASHER
21 462125-2 WLD, RH FRONT LIFT CRANK
22 462126-2 WLD, LH FRONT LIFT CRANK
23 462282-1 WLD, HGT STOP ARM
24 462274 WLD, 48/52/60 MAIN FRAME W/DECALS
25 462259-2 WLD, CROSS SHAFT REAR
26 462260-2 WLD, BRACKET REAR
27 463625-2 LINK, LONG LIFT
28 463626-2 LINK, SHORT LIFT
29 463762-2 CENTER COVER
30 B1096-B832 KEY 8 X32TYPE B
31 B1152-6 GREASE FITTING M6
32 B1152-8 GREASE FITTING 8MM
33 B12613-252220 BUSHING 25X22X20
34 B13871-B32528 SEAL (F) 32X52X8
35 B297-30205 BEARING 30205
36 B308-4 BALL SR4
37 B5783-1260 SCREW, HH TAP M12 X 60
38 B5787-612 SCREW, FLANGED HH M6 X 12
39 B5787-820 SCREW, HH FLANGE M8X20
40 B5787-835 BOLT, M8 X 35 FLANGE HEAD
41 B5787-1240 SCREW, HH FLANGED M12 X 40
42 B6182-12 NUT, NYLOC M12
43 B6183-8 NUT, FLANGED NYLOC M8
44 B6183-12 NUT, NYLOC FLANGE M12
45 B882-1055B PIN, M10 X 55 CLEVIS
46 B896-12 SNAP RING 12

16




&

W RLDLAWN'

POWER EQUIPMENT

MAIN FRAME
ITEM PART NO. DESCRIPTION
47 B896-15 SNAP RING 15
48 B93-6 LOCKWASHER 6
49 B93-8 LOCKWASHER 8
50 B97.1-6 WASHER 6
51 B97.1-8 WASHER 8
52 B97.1-16 WASHER 16
53 B97.1-20 WASHER 20
54 B12613-322820 BUSHING 32 X 28 X 20
55 XSZ56-1-17 HAIR PIN
56 B6177-10 NUT, FLANGED M10
57 B5786-1055B SCREW, HH TAP M10 X 1.25 X 55
58 B96-12 WASHER, FLAT LARGE M12
59 B6171-8 NUT M8
60 B6177.2-10 NUT, SERRATED FLANGE M10 X 1.25MM
61 B6182-8 NUT, NYLOC M8
62 463632 NUT, HAND M12
63 2800017 COMPRESSION SPRING
64 2800020 BRAKE SWIVEL
65 2806010 NYLON BUSHING
66 3332005 COMPRESSION SPRING
67 5203907 BUMPER, RUBBER
68 5205016 ROD END, SPHERICAL M8 RH SIBJK8S
69 5205017 ROD END, SPHERICAL M8 LH SILBJK8S
70 B5782-1040 SCREW, HH M10x40
71 B6170-12 NUT M12
72 B6171-8L NUT M8X1 (LH)
73 B5787-616 SCREW, HH FLANGE M6X16
74 463804-2 STOP, FRONT COVER RED
75 B6183.1-6 FLANGED LOCKNUT M6

17




PUMP IDLER ASM

&

WE RLDLAWN'

POWER EQUIPMENT

ITEM PART NO. DESCRIPTION
1 462201 WLD, 52 SO PUMP IDLER ARM
2 462262 ASM, IDLER 90MM
3 3302058 WASHER 10
4 5002161 BUSHING
5 B2685-202420 BEARING 20X24X20
6 B5783-1070 SCREW, HH TAP M10 X 70
7 B6170-10 NUT M10X1
8 B6182-10 NUT, NYLOC M10
9 B896-12 SNAP RING 12
10 B96-10 WASHER, FLAT LARGE M10
11 B97.1-16 WASHER 16
12 B97.1-20 WASHER 20

18




&

W RLDLAWN'

POWER EQUIPMENT

UPPER FRAME ASSEMBLY

] -L ‘/ /
: d .‘/. / ;
/

/

.’.'9‘
ea’ A~

19



&

W RLDLAWN'

POWER EQUIPMENT

UPPER FRAME ASSEMBLY

ITEM PART NO. DESCRIPTION
1 103003 #10-14 X 1/2 PP PLASTITE
2 5203907 BUMPER, RUBBER
3 463746-2 CAP, BATTERY BOX
4 REFERENCE ONLY BATTERY 12V
5 453416 MODULE, SAFETY
6 462208 WLD, TANK HOLD-DOWN
7 462261 ASM, GAS TANK BRKT
8 463521 SPRING, DECK
9 462250-2 WLD, BATTERY BOX
10 463745-2 CLAMP, BATTERY
11 5203044 SEAT SPRING
12 463782 MODULE, SOFT START
13 464187 ASM, LIFT LEVER
14 B5787-616 SCREW, HH FLANGE M6X16
15 464128 ASM, 52 SO FLOATING IDLER BAR DETAIL ON PG 23
16 B6182-6 NUT, NYLOC M6
17 462213-2 WLD, FOOT PLATE FRAME
18 463211 BUSHING, LATCH
19 463665-2 PAN, TOE PANEL
20 463212 SPRING, LATCH
21 463210-2 LATCH, FOOT PLATE
22 583351 ELECTRIC LIFT RELAY
23 3302190 KNOB, 3-PRONGED W/STUD
24 5202009 DUST CAP
25 5202022 BUSHING
26 B6182-16 NYLOC NUT M16
27 5205003 SPRING, COMPRESSION
28 B96-6 WASHER, FLAT LARGE M6
29 462209-2 WLD, LH UPPER SIDE
30 462210-2 WLD, RH UPPER SIDE
31 462211-2 WLD, LH FENDER
32 462212-2 WLD, RH FENDER
33 B5787-620 HEX FLANGE HD BOLT M6X20
34 463193-2 PLATE, LOCK
35 463194-2 COVER, LOCK PLATE
36 B1096-625 ASM, LIFT LEVER
37 B1972-A40 WASHER, SPRING DISC A40
38 B5782-1245 SCREW, HH M12 X 45
39 B801-825 BOLT, CARRIAGE SN M8X25
40 B5783-850 BOLT M8X50
41 B5787-820 SCREW, HH FLANGE M8X20
42 B5787-825 SCREW, HH FLANGE M8x25
43 B5787-835 BOLT, M8 X 35 FLANGE HEAD
44 B5787-860 SCREW, HH FLANGED M8 X 60
45 B5787-10100 SCREW, HH FLANGED M10 X 100
46 B6177-8 NUT M8

20




UPPER FRAME ASSEMBLY

&

W RLDLAWN'

POWER EQUIPMENT

ITEM PART NO. DESCRIPTION
47 B6182-5 NUT, NYLOC M5
48 B6182-8 NUT, NYLOC M8
49 B6182-12 NUT, NYLOC M12
50 B6182-20 NUT, NYLOC M20
51 B6183-8 NUT, FLANGED NYLOC M8
52 B6183-10 NUT, NYLOC FLANGE M10
53 B6183-12 NUT, NYLOC FLANGE M12
54 B823-516 SCREW M5X16
55 B93-8 LOCKWASHER 8
56 B97.1-8 WASHER 8
57 B97.1-10 WASHER, FLAT M10
58 B97.1-12 WASHER 12
59 B97.1-16 WASHER 16
60 B93-16 WASHER 16MM LOCK

21




LIFT LEVER ASSEMBLY

@y,

&

W RLDLAWN'

POWER EQUIPMENT

ITEM PART NO. DESCRIPTION
1 462128 WLD, RELEASE ROD
2 5202030 ROLLER
3 5202032 HANDLE GRIP
4 5202033 PUSH BUTTON
5 5202034 COMPRESSION SPRING
6 462281-2 WLD, DECK LIFT LEVER
7 B1152-6 GREASE FITTING M6
8 B6172-8 NUT, THIN HEX M8

22




&

W RLDLAWN'

POWER EQUIPMENT

FLOATING IDLER BAR

ITEM PART NO. DESCRIPTION
1 REFERENCE ONLY ASM, 52 SO FLOATING IDLER DETAIL ON PG 24
2 463787 SPRING, TENSION
3 3302058 WASHER 10
4 4201801 BUSHING
5 462204-2 WLD, FLTG IDLER BAR
6 B2685-162025 OILITE BRONZE BEARING 16X20X25
7 B5787-1050 SCREW, HH FLANGED M10 X 50
8 B6182-10 NUT, NYLOC M10

23




FLOATING IDLER ASSEMBLY

&

W RLDLAWN'

POWER EQUIPMENT

A &>
@/—' NS/
ITEM PART NO. DESCRIPTION
1 100030 3/8-16 X 3 HHTB
2 104257 3/8-16 HEX NYLOC NUT
3 462196 WLD, DECK TENSION ARM
4 463570 LINK, DECK TENSION
5 463638 BUSHING, DECK TENSION
6 523329 FLOATING IDLER - FLAT
7 5002164 PADDING BLOCK
8 B1152-6 GREASE FITTING M6
9 B2685-202420 BEARING 20X24X20
10 B5783-1020 SCREW, HH TAP M10 X 20
11 B5787-1080 SCREW, FLANGE HEAD M10 X 80
12 B6183-10 NUT, NYLOC FLANGE M10
13 B93-10 SPLIT LOCK WASHER M10
14 B97.1-10 WASHER, FLAT M10
15 B861.1-16 INT TOOTH LOCKWASHER 6

24




&

W RLDLAWN'

POWER EQUIPMENT

LEG PAD ASSEMBLY

ITEM PART NO. DESCRIPTION
1 100271 5/16-18 X 3/4 HHCS
2 253075 CABLE ANCHOR SPACER
3 453379 CUSHION
4 463454 WASHER, .312 ID WAVEY
5 5210107 DAMPER
6 462177-1 WLD, LEG PAD PAN
7 B5787-835 BOLT, M8 X 35 FLANGE HEAD
8 B6182-8 NUT, NYLOC M8
9 B96-8 WASHER 8

25




FUEL TANK ASSEMBLY

&

W RLDLAWN'

POWER EQUIPMENT

R
ITEM PART NO. DESCRIPTION
1 363098 CLAMP, FUEL LINE 1/4 1D
2 363413 FUEL CAP - EPA/CARB
3 462217 ASM, 8 GAL FUEL TANK
4 463552 HOSE, VENT 1/4 X 3"
5 463785 1/4" FUEL LINE - 14"
6 463790 3/16 FUEL LINE - 22"
7 543363 CANISTER, CARBON 680cc
8 5000130 REDUCER, HOSE 3/16 - 1/4
9 463714-2 MOUNT, CANISTER
10 B5787-612 SCREW, FLANGED HH M6 X 12
11 B5787-816 SCREW, HH FLANGE M8X16
12 B93-6 LOCKWASHER 6
13 B93-8 LOCKWASHER 8

26




&

WERLDLAWN

48” DECK ASSEMBLY

27



&

W RLDLAWN'

POWER EQUIPMENT

48” DECK ASSEMBLY

ITEM PART NO. DESCRIPTION
1 100347 5/8-11 X 2 HHCS
2 363382 BLADE SPACER
3 462264 ASM, 48 DECK STRUT
4 462275 WLD, 48 DECK W/DECALS
5 REFERENCE ONLY ASM, DRIVE IDLER DETAIL ON PG 34
6 483103 BLADE, 16.250" OFFSET
483049 16.25 MULCHER (WAVY)
7 943225 ROLLER, ANTI SCALP
8 583108 5/8 SPRING DISC WASHER
9 603050 BLADE BELT (R)
10 4801050 ASM, DISCHARGE CHUTE
11 5201055 AXLE PIN WELDMENT
12 463690-2 TAB, IDLER STRAP MT
13 463691-2 ANGLE, SPRING MT
14 462266 PULLEY COVER, FRONT DECK W/DECALS
15 462269 PULLEY COVER, 48 LH DECK W/DECALS
16 462270 PULLEY COVER, 48 RH DECK W/DECALS
17 B5782-1680 SCREW, HH M16 X 80
18 B5787-816 SCREW, HH FLANGE M8X16
19 B5787-820 SCREW, HH FLANGE M8X20
20 B5787-825 SCREW, HH FLANGE M8x25
21 B5787-835 BOLT, M8 X 35 FLANGE HEAD
22 B5787-1030 SCREW, HH FLANGE M10x30
23 B5787-1035 HEX FLANGE HD BOLT M10X35
24 B5787-12120 SCREW, HH FLANGE M12 X 120
25 B6182-10 NUT, NYLOC M10
26 B6182-12 NUT, NYLOC M12
27 B6182-16 NYLOC NUT M16
28 B6183-8 NUT, FLANGED NYLOC M8
29 B6183-10 NUT, NYLOC FLANGE M10
30 B6183-12 NUT, NYLOC FLANGE M12
31 B93-8 LOCKWASHER M8
32 B97.1-8 WASHER 8
33 104511 3/4-16 UNF REG HEX NUT
34 105010 3/4 LOCKWASHER
35 632061 PULLEY, 48 DECK
36 5201010 DECK PULLEY ASSEMBLY DETAIL ON PG 38
37 543520 EXTENSION SPRING
38 462147 WLD, DECK ADJUSTER
39 543212-2 BAFFLE, DOGLEG 48, RED
40 REFERENCE ONLY ASM, IDLER PULLEY ARM DETAIL ON PG 36
41 B12-825 SQUARE BOLT M8 X 25
42 4801060 CHUTE, BRACKET WLD, INNER

28




&

W RLDLAWN'

POWER EQUIPMENT

48” DECK ASSEMBLY

ITEM PART NO. DESCRIPTION
43 B5783-1080 HEX HD BOLT M10X80
44 462235 WLD, DECK ADJUSTER MIR
45 583106 BLADE SPINDLE ASSY DETAIL ON PG 35
46 104257 3/8-16 HEX NYLOC NUT
47 B801-820 BOLT, CARRIAGE SN M8X20
48 100294 3/8-16 X 1-1/2 HHCS
49 B6182-8 NUT, NYLOC M8
50 4801052 DISCHARGE CHUTE
51 4801051 CHUTE BRACKET, INNER
52 462231-1 WLD, 48 DECK STRUT
53 B6170-16 NUT M16
54 SABJK16C ROD END, SPHERICAL 16mm
55 B1152-6 GREASE FITTING M6
56 543212-2 BAFFLE, DOGLEG 48, RED

29




&

W RLDLAWN'

EEEEEEEEEEEEEE

52” DECK ASSEMBLY




&

W RLDLAWN'

POWER EQUIPMENT

52” DECK ASSEMBLY

ITEM PART NO. DESCRIPTION
1 100347 5/8-11 X 2 HHCS
2 363382 BLADE SPACER
3 462265 ASM, 52 DECK STRUT
4 462276 WLD, 52 DECK W/DECALS
5 REFERENCE ONLY ASM, DRIVE IDLER DETAIL ON PG 34
6 543225 ROLLER, ANTI SCALP
7 583108 5/8 SPRING DISC WASHER
8 823004 18" HI LIFT BLADE
823353 18" MULCHING BLADE
9 5201055 AXLE PIN WELDMENT
10 463690-2 TAB, IDLER STRAP MT
11 463691-2 ANGLE, SPRING MT
12 462266 PULLEY COVER, FRONT DECK W/DECALS
13 462267 PULLEY COVER, 52 LH DECK W/DECALS
14 462268 PULLEY COVER, 52 RH DECK W/DECALS
15 6001050A ASM, DISCHARGE CHUTE 52/60
16 603053X 61" DECK DRIVE BELT
17 B5782-1680 SCREW, HH M16 X 80
18 B5787-816 SCREW, HH FLANGE M8X16
19 B5787-820 SCREW, HH FLANGE M8X20
20 B5787-825 SCREW, HH FLANGE M8x25
21 B5787-835 BOLT, M8 X 35 FLANGE HEAD
22 B5787-1030 SCREW, HH FLANGE M10x30
23 B5787-1035 HEX FLANGE HD BOLT M10X35
24 B5787-12120 SCREW, HH FLANGE M12 X 120
25 B6182-10 NUT, NYLOC M10
26 B6182-12 NUT, NYLOC M12
27 B6182-16 NYLOC NUT M16
28 B6183-8 NUT, FLANGED NYLOC M8
29 B6183-10 NUT, NYLOC FLANGE M10
30 B6183-12 NUT, NYLOC FLANGE M12
31 B93-8 LOCKWASHER 8
32 B97.1-8 WASHER 8
33 100294 3/8-16 X 1-1/2 HHCS
34 104257 3/8-16 HEX NYLOC NUT
35 104511 3/4-16 UNF REG HEX NUT
36 105010 3/4 LOCKWASHER
37 452073 PULLEY, DECK
38 462147 WLD, DECK ADJUSTER
39 462235 WLD, DECK ADJUSTER MIR
40 REFERENCE ONLY ASM, IDLER PULLEY ARM DETAIL ON PG 36
41 583106 BLADE SPINDLE ASSY DETAIL ON PG 35
42 543520 EXTENSION SPRING
43 5201010 DECK PULLEY ASSEMBLY DETAIL ON PG 38

31




52” DECK ASSEMBLY

&

W RLDLAWN'

POWER EQUIPMENT

ITEM PART NO. DESCRIPTION
44 452119-2 WLD, DISCHARGE BAFFLE, PTD
45 543046-2 BAFFLE, BIRDWING LH, PTD
46 B5783-1080 HEX HD BOLT M10X80
47 B801-820 BOLT, CARRIAGE SN M8X20
48 5201091 SUPPORT POLE
49 B1152-6 GREASE FITTING M6
50 B6170-16 NUT M16
51 B93-6 LOCKWASHER 6
52 SABJK16C ROD END, SPHERICAL 16MM
53 6001053 DISCHARGE CHUTE (RUBBER)
54 6001052A INNER BRACKET, DISCHARGE CHUTE
55 6001054A OUTER BRACKET, DISCHARGE CHUTE
56 B12-835 HEX HD BOLT M8X35
57 B6182-8 NUT, NYLOC M8
58 B97.1-6 WASHER 6

32




&

WE RLDLAWN'

POWER EQUIPMENT

60” DECK ASSEMBLY

33



&

W RLDLAWN'

POWER EQUIPMENT

60” DECK ASSEMBLY

ITEM PART NO. DESCRIPTION
1 100347 5/8-11 X 2 HHCS
2 363382 BLADE SPACER
3 423023 ROLLER, ANTI SCALP
4 REFERENCE ONLY ASM, DRIVE IDLER DETAIL ON PG 34
5 462277 WLD, 60 DECK W/DECALS
6 542025 ASM, DECK STRUT
7 543225 ROLLER, ANTI SCALP
8 583108 5/8 SPRING DISC WASHER
9 633335 BLADE, 20.5" HI LIFT
10 5001002 BELT- BLADE DRIVE
11 5201055 AXLE PIN WELDMENT
12 5202029 SCREW, HH CAP M12 X 185
13 463690-2 TAB, IDLER STRAP MT
14 463691-2 ANGLE, SPRING MT
15 6001050A ASM, DISCHARGE CHUTE 52/60
16 462271 PULLEY COVER 60 LH DECK W/DECALS
17 462272 PULLEY COVER, 60 RH DECK W/DECALS
18 462266 PULLEY COVER, FRONT DECK W/DECALS
19 B5782-1680 SCREW, HH M16 X 80
20 B5787-816 SCREW, HH FLANGE M8X16
21 B5787-825 SCREW, HH FLANGE M8X25
22 B5787-835 BOLT, M8 X 35 FLANGE HEAD
23 100294 3/8-16 X 1-1/2 HHCS
24 B5787-1035 HEX FLANGE HD BOLT M10X35
25 B5787-12120 SCREW, HH FLANGE M12 X 120
26 B6182-10 NUT, NYLOC M10
27 B6182-12 NUT, NYLOC M12
28 B6182-16 NYLOC NUT M16
29 B6183-8 NUT, FLANGED NYLOC M8
30 B6183-10 NUT, NYLOC FLANGE M10
31 B6183-12 NUT, NYLOC FLANGE M12
32 B801-820 BOLT, CARRIAGE SN M8X20
33 B97.1-8 WASHER 8
34 104257 3/8-16 HEX NYLOC NUT
35 104511 3/4-16 UNF REG HEX NUT
36 105010 3/4 LOCKWASHER
37 462147 WLD, DECK ADJUSTER
38 462235 WLD, DECK ADJUSTER MIR
39 REFERENCE ONLY ASM, IDLER PULLEY ARM DETAIL ON PG 38
40 583106 BLADE SPINDLE ASSY DETAIL ON PG 35
41 632044 PULLEY, 60 DB DECK
42 543520 EXTENSION SPRING
43 5201010 DECK PULLEY ASSEMBLY DETAIL ON PG 38

34




&

W RLDLAWN'

POWER EQUIPMENT

60” DECK ASSEMBLY

ITEM PART NO. DESCRIPTION
44 B12-835 HEX HD BOLT M8X35
45 543214-2 BAFFLE, DOGLEG 60, RED
46 543217-2 BAFFLE, BIRDWING 60, RED
47 B5783-1080 HEX HD BOLT M10X80
48 542024-1 WLD, STRUT, BLACK
49 B1152-6 GREASE FITTING M6
50 B6170-16 NUT M16
51 SABJK16C ROD END, SPHERICAL 16MM
52 B6182-8 NUT, NYLOC M8
53 6001053 DISCHARGE CHUTE (RUBBER)
54 6001052A INNER BRACKET, DISCHARGE CHUTE
55 6001054A OUTER BRACKET, DISCHARGE CHUTE
56 B6182-8 NUT, NYLOC M8

35




DRIVE IDLER ASSEMBLY

&

W RLDLAWN'

POWER EQUIPMENT

ITEM DESCRIPTION
1 462263 ASM, DRIVE IDLER PULLEY
2 3302058 WASHER 10
3 5201061 WASHER
4 462233-1 WLD, DRIVE IDLER AXLE
5 B5783-1025 SCREW, HH TAP M10x25
6 B6182-8 NUT, NYLOC M8
7 B801-820 BOLT, CARRIAGE SN M8X20
8 462234 WLD, DRIVE IDLER 7.5"

9 463683 SPACER, DRIVE IDLER
10 B276-6204RS BEARING
11 B893.2-47 SNAP RING 47

36




BLADE SPINDLE ASSEMBLY

&

W RLDLAWN'

POWER EQUIPMENT

ITEM PART NO. DESCRIPTION
1 363350 BEARING — BLADE SPINDLE
2 583113 BEARING SPACER TUBE
3 583111 SPINDLE HOUSING
4 583112 SPINDLE SHAFT

37




&

WEREDEAWN

IDLER PULLEY ARM ASSEMBLY

38



IDLER PULLEY ARM ASSEMBLY

&

W RLDLAWN'

POWER EQUIPMENT

ITEM PART NO. DESCRIPTION
1 3302056 IDLER PULLEY
2 452063 WLD, IDLER ARM
3 453220 SPACER
4 453313 BUSHING, STEPPED
5 B5787-1270 SCREW, HH FLANGED MM12 X 70
6 B6182-12 NUT, NYLOC M12
7 B801-1270 CARRIAGE BOLT M12X70
8 B276-6203RS BEARING 6203-2RS
9 B893.1-40 SNAP RING 40
10 5201077 BUSHING
11 B276-6303RS BEARING 6303-2RS
12 452071 ARM, IDLER W/BEARINGS
13 543167 SPACER, STEPPED
14 B893.2-47 SNAP RING 47
15 452062 ASM, IDLER PULLEY

39




DECK PULLEY ASSEMBLY

&

W RLDLAWN'

POWER EQUIPMENT

ITEM PART NO. DESCRIPTION
1 B6182-10 NUT, NYLOC M10
2 5201078 SPACER
3 5201012 IDLER PULLEY
4 B276-6203RS BEARING 6203-2RS
5 B893.1-40 SNAP RING 40
6 5201011 BUSHING
7 B5787-1070 HEX FLANGE HD BOLT M10X70
8 5201291 COVER

40




&

WERLDLAWN

PARK BRAKE ASSEMBLY

41



PARK BRAKE ASSEMBLY

&

W RLDLAWN'

POWER EQUIPMENT

ITEM PART NO. DESCRIPTION
1 363022 ADJ. LEVER GRIP
2 363155 OPC SPRING
3 463513 SWITCH, NO/NO PARK
4 463535 BEARING, TWO BOLT 17MM
5 463536 SPACER, BRAKE LEVER
6 463676 ROD, 52 SO BRAKE
7 5208103 NUT RACK
8 462159-1 WLD, 36 SO PRK BRK LEVER
9 462171-1 WLD, BRAKE LOCK SHAFT
10 462222-1 WLD, RH BRAKE LEVER BRKT
11 462223-1 WLD, LH BRAKE LEVER BRKT
12 462224-1 WLD, NEUTRAL LOCK PAWL RH
13 462225-1 WLD, NEUTRAL LOCK PAWL LH
14 B1096-618 SQUARE KEY 6X18
15 B5782-8120 BOLT M8X120
16 B5783-820 SCREW, HH TAP M8X20
17 B5787-625 M6 X 25 HH FLAT SCREW
18 B6182-6 NUT, NYLOC M6
19 B6182-8 NUT, NYLOC M8
20 B823-516 SCREW M5X16
21 B93-8 LOCKWASHER 8
22 B96-8 WASHER 8
23 B97.1-6 WASHER 6
24 B97.1-8 WASHER 8
25 XS5756-1-17 HAIR PIN
26 B6171-10 NUT M10X1
27 5206003 CONNECTING YOKE
28 B882-1030 PIN SHAFT B10X30
29 B97.1-10 WASHER, FLAT M10

42




&

w RLIQDLAWN”

POWER EQUIPMENT

ENGINE GROUP

OBTAINED FROM
KAWASAKI

43



ENGINE GROUP

Z
&
W& RLDLAWN®

POWER EQUIPMENT

ITEM PART NO. DESCRIPTION

1 100294 3/8-16 X 1-1/2 HHCS

2 343146 90 DEGREE DRAIN -KAW BLK

3 462151 WLD, PUMP DRIVE PULLEY

4 463816 SPACER, 52 SO CLUTCH

5 463688 MUFFLER - FX730V KAW

6 463803 CLUTCH, 5218-201

7 REFERENCE ONLY ENGINE, KAW FX730V

8 423069 SPRING DISC. WASHER - 7/16

9 2807016B BOLT 7/16-20UNFX3-1/2

10 462226-1 WLD, MUFFLER COVER

11 B5787-820 SCREW, HH FLANGE M8X20

12 B93-8 LOCKWASHER 8

13 B93-10 SPLIT LOCK WASHER M10

14 B97.1-10 WASHER, FLAT M10

15 603083 CLUTCH ADAPT. HARNESS

16 423324 MUFFLER GASKET - 15,17 HP KAW
NOT SHOWN | 463699 HARNESS, WIRE

44




Z
&
W& RLDLAWN®

POWER EQUIPMENT

DRIVE ASSEMBLY

e
5

%
!

=

\I {15 - - \J— .' :
|
|

£
=)

45



Z
&
W& RLDLAWN®

POWER EQUIPMENT

DRIVE ASSEMBLY
ITEM PART NO. DESCRIPTION

1 103023 1/2-20 X 60 T LUG NUT

2 253075 CABLE ANCHOR SPACER

3 463209 BUSHING, FOOT PLATE

4 463524 SPRING, COMPRESSED

5 463642 HTJ TRANSAXLE LH

6 463643 HTJ TRANSAXLE RH

7 463668 BELT, 52 SO DECK DRIVE

8 523348 PUMP DRIVE BELT

9 543181 ISO- MOUNT, SEAT

10 462136-1 WLD, AXLE PAN STRAP

11 462207-1 WLD, LOWER AXLE MOUNT

12 462214-2 WLD, FOOT PLATE

13 462215-1 WLD, AXLE PAN

14 463661-2 PAN, FOOT ISO

15 B12-850 BOLT, M8 X 50

16 B5782-12100 SCREW, HH M12 X 100

17 B5782-1245 SCREW, HH M12 X 45

18 B5782-835 BOLT M8X35

19 B5783-816 SCREW, HH TAP M8X16

20 B5783-825 HEX HD BOLT M8X25

21 B5787-825 SCREW, HH FLANGE M8X25

22 B5787-835 BOLT, M8 X 35 FLANGE HEAD

23 B6177-8 NUT, SERRATED FLANGE M8

24 B6182-12 NUT, NYLOC M12

25 B6182-8 NUT, NYLOC M8

26 B6183-8 NUT, FLANGED NYLOC M8

27 B93-8 WASHER 8MM LOCK

28 B96-8 WASHER, FLAT M8

29 B97.1-8 WASHER 8MM FLAT

30 462257 ASM, 48 SO DRIVE WHEEL BLK
462205 ASM, 52 SO DRIVE WHEEL WHT

31 463783 TIRE, 22 X 10.00 - 10 DRIVE - 48” MODEL
463639 TIRE, 22 X 11.00 - 10 DRIVE — 52” & 60” MODELS

32 463784 RIM FIVE HOLES, BLK 10 X 7 — 48” MODEL
463640 RIM FIVE HOLES, BLK 10 X 8.5 - 562” & 60” MODELS

33 103034 BOLT, 1/2-13 X 1.75 FERRY HD

34 104259 1/2-13 HEX NYLOC NUT

46




&

W& RLDLAWN®

POWER EQUIPMENT

WIRE HARNESS

ANIDNT OL L
66991 M 4 W
¥
OILVIWIHOS VDb 10313 E & u,(w_zm__._—%«.m_m._.
aNNOHD  — ﬂ
oL
Yo ¢l 3Mg 10
2 =
8 "NNO2 _ 5
— 2 KoL - VO oF SLHM 4 ?
\ 2 WO 01 W18/ MOTTEA f z E
T 4 e
gl aws = g &
- Ea
LEENEER ]
T
Vo R ama W_._ ssny 3
_ dWY 02 o
VO ¥ 0w a / |- E
aow / P —
1Hv1s 1408 - - VIR MO TR = ; =
Y BLMIE ) MOT 9 81 ILIHM [ HOV18 z o]
/ WO GLHIE S MOTIZA Y\ m ANNOYD — m
/ 3 oL —T— X
om A . oiN o B
= BB .= E - 2
odo
o mw n_H& i o ves ¥9 91 4OYTE
wied = - . ¥o 31 N3TMO ) 7
3 12A3] 1ybu ¥9 81 NMOHE 19A8| UB| < EX 3 M WO T IONVHO
2 . fu T\ @ ol Q r.”
E - 3 2\ Bl 2 :
e = v I = %2 @ m @
5 = m| | 5 %1 e 3 >
5 = =l |7 ] w | = &
a E|E Gl | s
g B |2 2 O 81 AUHM / HOVTE HOLIMS NOLLINOI
[ P . ol &
B ¢ g -
youms
apelq WO 81 O3y / /
/
VO O 90718 /
walan W9 81 dls Wov18 035 7

HIAN3S
13and

HnoH
[ —=ig)

(¥

WO 81 MO8/ IUHM

T T

ERLS
13and

VO BL a3

V9 a1 ILHM

47



DECAL GROUP

REAR TIRE FRONT TIRE

PRESSURE PRESSURE
15PsI A 12-14P51 N

DANGER

KEEF HANDS and FEET AWAY

453300 453389

A WARNING

BATTERY CONTAINS SULFURIC ACID. AVOID
CONTACT AND ALWAYS SHIELD EYES, FACE AND
SKIN FROM BATTERY. CIGARETTES, FLAMES OR

SPARKS COULD CAUSE BATTERY TO EXPLODE.

DO NOT CHARGE OR USE BOOSTER CAELES

WITHOUT PROPER TRAINING, IN EVENT OF AN
ACCIDENT FLUSH WITH WATER AND CALL A
PHYSICIAN IMMEDIATELY.

363023

A\ CAUTION

DO NOT OPERATE WITHOUT
GUARD IN PLACE

543397 ff

543397

523348

S 463798
543380

A\ CAUTION

TO REDUCE THE RISK OF INJURY
DO NOT OPERATE MOWER UNLESS
THIS GUARD IS IN ITS PROPER PLAGE

MUFFLER AMD SHIELDS
MAY EXCEED 150°F

463576

8008

48

Z
&
W& RLDLAWN®

POWER EQUIPMENT

NO STEP

8304

DO NOT OPERATE WITHOUT
DISCHARGE DEFLECTOR, ENTIRE

GRASS COLLECTION SYSTEM, OR
MULCH KIT IN PLACE. DO NOT
REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED.

8307

45~ 503050
463668 E2- £03053K
- 2001002

~. aC

ANTI-SCALP ROLLER
ADJUSTMENT

CUTTING HEIGHT

1.50
2.25
3.00

FOR MAXIMUM FLOTATION, ROLLERS MAY BE
POSITIONED LOWER, BUT MUST MAINTAIN A
MINIMUM OF 1/4" GROUND CLEARANCE. NEVER
POSITION THE ROLLERS TO SUPPORT THE
MOWER DECK.

543392

543392




&

W RLDLAWN'

POWER EQUIPMENT

60

8328 8326 8327

DECAL GROUP

-~

463443

463801

o
eamemm

463800
463445
> = N\
633275

49



50

Z
&
W& RLDLAWN®

POWER EQUIPMENT




51

Z
&
W& RLDLAWN®

POWER EQUIPMENT




/7,

“

F’OWER EQUIPMENT

ALL RIGHTS RESERVED WYS48FX730VL WYS52FX730V PARTS MANUAL

CONTENTS SUBJECT TO CHANGE STANDON 201911



